TREATMENT PLANT OPERATOR -

DEDICATED TO WAST

tpomag.com
JULY 2023
IN MY WORDS: i el
Energy savings: Nanat
Guaranteed | 26 s B
b
h;_: "':.l
1 ‘T_';_- i3
_E.-
)

.. Big Swings

AUSTIN WATER HAS NO FEAR INVESTING BIG

IN ITS TREATMENT PLANTS
16 i 1 \ :
= %

SUSTAINABLE OPERATIONS:
Boosting biogas
production | 20

Ayman Benyamin
Water Operations Manager
Austin, Texas

HOW WE DO IT:
Affordable, effective
algae control | 28



Blue-White

Simple, Dependable and Precise
Chemical Dosing & Water Analysis

APNTU ONLINE

FLEXFLO® M4 TURBIDITY ANALYZER
For Accurate Chemical Dosing with Ultra-Low Turbidity Range, Touch Screen
& No Vapor Lock and No Lost Prime. Display and Data-Logging Terminal.
o Fluid Metering Solutions Made Simple. =
[...]
“We are always looking to add more programs based on public
requests. An example of this is our new fish program. We have fantastic fish
around here, and the educators wanted us to teach their students about the
various kinds.”

The Cherokee County Parks and Recreation Association has a fish camp
every summer. Forrester visits the camp, and last year provided an activity
in which the children learned to identify fish in the local waters.

DIVERSE ACTIVITIES

Other outreach programs include:

o Storm Drain Marking. Community volunteers paint stencils on
storm drains that remind residents that what goes down the drain goes
directly to the streams. The stencils include a fish logo.

« FallRivers Alive Cleanup. The utility takes part in this statewide cleanup
of waterways. Authority staffers and volunteers annually remove
about two tons of trash.

o Teaching and tours. The authority works with educators and stu-
dents on hands-on activities dealing with water and wastewater man-
agement, stormwater, water conservation, water quality, and wildlife.
Staff members also give tours of water and wastewater facilities.

o Sassafras Day Camp. This event, for Girl Scout summer camps,
teaches the older scouts about water testing (temperature, pH, con-
ductivity, alkalinity), and younger kids about nonpoint and point-
source pollution through Build-A-River and Adopt-a-Stream activities.

o Summer Thrive. Staff members work with rising freshmen from the
county school district for three days, taking them to the waterways to
learn about water quality. Students use supplies they made to aid in
their studies.

o Chamber Leadership. Leaders from the Cherokee County Chamber of
Commerce met Forrester and her colleagues at the Hollis Q. Lathem
Reservoir to learn about the history, function and overall importance
of the services provided by the Cherokee County authority.

GETTING THE WORD OUT

The events are promoted on the utility’s website and Facebook page, and
by word of mouth. Staff members stay connected with community contacts
such as educators and scout groups.



Setting the standard VY,
since 1854 Howden

............................................................................................................... A Chart Industries Company

Howden, a Chart Industries company, manufactures the world-renowned Roots™
rotary positive displacement blowers, single- and multi-stage centrifugal compressors
in Connersville, IN and Windsor, CT.

Designed and fabricated to unique applications within a wide array of industries including
pneumatic conveying, gas separation, wastewater treatment, steam compression, and
petrochemical production. Maintain optimized production levels with Howden factory
maintenance and repair services available worldwide.

Universal RAI RGS-J Gas Compressor Centrifugal Compressor EasyAir™ Turbo
Bi-lobe Blower Factory Blower Packages

Power Mizer® Compressor

For more information contact:
Tel: 1 800 55 ROOTS (76687) | Email: inquiries.USA@howden.com Revolving Around You

™

The programs have been growing in popularity. When we started them, we were reaching
3,000 to 5,000 adults and children per year. That number for 2021 was 21,345.”

LORI FORRESTER

W == The staff created a scarecrow with messaging about water

quality and its programs; it is displayed at community events
and outside the authority offices. Forrester has a booth at the
Cherokee County Fair.

“Taking our message on the road to community events has
really helped us to get more public attention and awareness,”
she says. “The programs have been growing in popularity.
When we started them, we were reaching 3,000 to 5,000 adults
and children per year; that number for 2021 was 21,345.”

Forrester is a recognized face around town: “Students who
have attended our programs call me The Bug Lady. They don’t
remember my name,
but they remember
that I taught them What'’s Your Story?
about the bugs and
living creatures in our TPO welcomes news

waterways.” tpo

A scarecrow in front of the Cherokee County Water
& Sewer Authority’s main office delivers educational
messages to visitors.

tpomag.com July2023 15


mailto:inquiries.USA@howden.com
https://www.howden.com/en-us

top performer
wastewater:  PLANT

South Austin (Texas) Regional
Wastewater Treatment Plant e -

www.austintexas.gov/department/statistics-and-treatment-plants } South Austin Regional Wastewater Treatment Plant

BUILT: RECEIVING WATER:
Three phases starting Onion Creek to Colorado
early 1980s River; or reclamation/reuse

FLOWS: BIOSOLIDS:

75 mgd design, 41 mgd avg. Sent to Hornsby Bend
POPULATION SERVED: fBlosollds Mtqnagement Plant
986,000 or composting

TREATMENT PROCESS: AL 2D E LS .
Activated sludge $40.2 million (operations)

TREATMENT LEVEL:
Tertiary

16 TREATMENT PLANT OPERATOR



http://www.austintexas.gov/department/statistics-and-treatment-plants

AUSTIN WATER HAS NO FEAR OF MAJOR INVESTMENTS IN ITS CLEAN-WATER PLANTS.
THE SOUTH AUSTIN REGIONAL FACILITY IS A CLEAR CASE IN POINT.

STORY: Ted J. Rulseh | PHOTOGRAPHY: Ethan Rocke

rowing cities have to pay big to sustain waste-
water treatment capacity and meet permit
limits. Austin Water does so with conviction.
For illustration, look no farther than the
75 mgd (design) South Austin Regional Wastewater Treat-
ment Plant, one of two major clean-water facilities in the
capital city of Texas. Several years ago the city invested
$20 million to upgrade the plant’s aeration system.

At present, the operations team is investing $120
million to completely refurbish the electrical system of
old older treatment trains that date back to the 1980s.
Meanwhile, the 75 mgd (design) Walnut Creek Waste-
water Treatment Plant is seeing the deployment of arti-
ficial intelligence visual management tools, through
predictive maintenance and machinery learning to
increase maintenance productivity, improve reliability
and reduce long-term operating costs.

Ayman Benyamin, P.E., Austin Water operations
manager, sees such investments as essential to deliver-
ing high-quality, cost-effective service to the commu-
nity and for protecting the environment in a city with a

From left, Matthew Barber, operations and maintenance associate; Filiberto Castilleja,
operations and maintenance supervisor; and Efrain Lopez, operations, conduct planned
maintenance on equipment.

reputation for being green. They’re also economically
sound, as shown by the aeration
upgrade. “The return on investment
in that project was six years,”
Benyamin says.

Recognizing these and other
accomplishments, the Water Envi-
ronment Association of Texas recognized South Austin as the 2022 Munici-
pal Wastewater Treatment Plant of the Year. The plant has also received
several Gold and Silver Peak Performance Awards from the National Asso-
ciation of Clean Water Agencies.

AYMAN BENYAMIN

THREE TRAINS

The Austin Water wastewater system consists of the two major plants,
the Hornsby Bend central biosolids composting facility, and nine smaller
remote wastewater treatment facilities located around the city, with capaci-
ties from 0.3 to 2.25 mgd.

The South Austin plant (average flow 41 mgd) was built in three phases
starting in the early 1980s. It consists of Plant A, the original treatment train;
Plant B added soon afterward to accommodate exponential growth in the
city; and Plant C, built in the 1990s. All three 25 mgd (design) plants use the
conventional activated sludge process.

Influent arrives via two lift stations, one receiving flow from the Onion
Creek Tunnel flow and the other from the Downtown and Govalle tunnels,
which in addition to conveyance can provide storage during 100- and 500-

‘ ‘ We produce the highest effluent quality with the lowest E. coli
level, so we can use it anywhere, with or without people’s presence.”

year wet-weather events. The pumps in both stations (Flowserve and Pentair
Fairbanks Nijhuis) deliver wastewater to an influent splitter that divides the
flow to the three treatment trains.

Each train includes Infilco Degremont bar screens (Veolia Water Tech-
nologies & Solutions) and grit removal basins. After primary clarification,
the flow enters the aeration basins, followed by secondary clarifiers, disin-
fection with sodium hypochlorite and tertiary treatment with 24 units of
cloth-media rotary disc filter assemblies (Aqua-Aerobic Systems). About 95%
of the final effluent discharges to Onion Creek, a Colorado River tributary.

“We produce the highest effluent quality with the lowest E. coli level, so
we can use it anywhere, with or without people’s presence,” Benyamin says.
“We reuse about 5% of what we produce.

BENEFICIAL USE

Primary and waste activated sludges pass through a gravity thickener
(Ovivo) before being pumped via pipeline to the Hornsby Bend site at 2%
solids to be converted to Class A composts.

The primary Class A product, branded Dillo Dirt, is one of the nation’s
oldest biosolids formulations, suitable for unrestricted use, including for

tpomag.com July2023 17



vegetable gardens. “We also provide a multitude of Class A composts for
agriculture,” Benyamin says. “We’re trying to expand the market so we can
sell 100% of our compost, not just for gardens but also for agriculture. Right
now, we're in the sixth year of a contract with Synagro and have eliminated
Class B land application, except in emergencies, none of which have occurred
in the last six years.”

The biosolids program has been streamlined to the tune of $2 million in
annual savings by turning all Hornsby Bend operations over to Synagro. In
the process seven Austin Water team members were assigned to new roles
in the wastewater organization. “With Synagro, we really bought their mar-
keting ability,” says Benyamin. “We created an incentive for them to take the
product off the site.

BOOSTING PERFORMANCE

At South Austin, Benyamin and his team are proud of two major proj-
ects, one completed and the other just beginning. Six years ago a $20 mil-
lion project centralized the air supply for the plant’s three treatment trains,
providing savings of $2.5 million per year in power costs alone.

Previously, each train had its own blowers, and those in Plants A and B
were old and inefficient. The entire plant has been revamped to connect with
three Turblex single-stage centrifugal blowers (Howden) (combined capac-

South Austin (Texas) Regional Wastewater Treatment Plant
PERMIT AND PERFORMANCE

PERMIT PERMIT

INFLUENT EFFLUENT pajy AVERAGE ANNUAL AVERAGE
BOD 200 mg/L  N/A N/A N/A
CBOD N/A 2 mg/L 10 mg/L 5 mg/L
TSS 280 mg/L 0.95mg/L 15 mg/L 5 mg/L
Ammonia | 37 mg/L  0.24 mg/L 2 mg/L 2 mg/L

i =,

-

18 TREATMENT PLANT OPERATOR

ity of 13,500 scfm) with the air systems in Plant A and Plant B. “Now we have
better control over air distribution and almost zero leakage,” Benyamin notes.
The project included replacement of the aeration basin diffusers with a
ceramic-disk fine-bubble diffused aeration system (Sanitaire, a Xylem brand).

At present, the entire electrical systems in Plants A and B are being refur-
bished: “We’re basically replacing all the old conduits, manholes and motor
control centers in both plants. It is costing us about $2 per gallon of treat-
ment capacity.” Completion is expected in 2024.

The key challenge in that project is the need to take one train out of ser-
vice at a time to complete the work, substantially reducing the facility’s sur-
plus capacity. Says Benyamin, “For the next four and a half years we’ll be
running with about 50 mgd capacity available, while treating about 41 mgd
average flow. The saving grace is our tunnels, which each can store one day’s
worth of flow.”

BROADER INITIATIVES

Across Austin’s wastewater system, Benyamin and his team are focused
on safety. “My job is to make sure that our team members go home at the
end of the day with ten fingers, ten toes and a head,” says Benyamin. “That
is my top priority.”

Toward that end, standard operating guidelines have been developed for
multiple work processes, which include dealing with emergencies. SOGs dif-
fer from standard operating procedures in being more flexible. “For exam-
ple, in preparation for a storm, we have SOGs with work orders that need to
be followed. They include measures to mitigate any risk we can foresee. We
review the SOGs every year and update them as we find weaknesses and
improvement opportunities.”

Another point of emphasis is predictive maintenance, which includes
applying artificial intelligence and machine learning at the Walnut Creek
treatment plant and the 2.25 mgd Wild Horse Wastewater Treatment Plant.
(The South Austin plant will become part of that initiative when it is expanded
starting in 2034).

: ustin Regib"ﬁal Wastewater Treatment Plant includes, front row, from left, Tony Luna, operations and maintenance supervisor; *
Enrique Zepeda, O&M associate; Juan Maldonado, equipment operator; Adam Rodriguez, O&M senior; Efrain Lopez, O&M associate; Filiberto
Castilleja, O&M senior; Mark Reeh, O&M superintendent; Ayman Benyamin, operations manager; second row, Richard O’Donnell and Chris Mancuso,
O&M supervisors; Ysidro Lucio and Lee Montoya, O&M seniors; Shea Quinn, treatment plant worker; David Juarez, utility logistics planner coordinator;
Matthew Barber, O&M associate; third row, Mark Prochnow, O&M senior; Antonio Jumper, O&M associate; and Brandon Hill, O&M assistant.




Walnut Creek has two conven-

‘ ‘ We're trying to
expand the market
so we can sell 100% of
our compost, not just
for gardens but also for

agriculture.”
AYMAN BENYAMIN

tional activated sludge treatment
trains with redundant aeration
basins. It has an average flow of 60
mgd and an expansion of design
capacity to 100 mgd by 2028 is in the
design stage.

“We are implementing Alin the
Walnut Creek expansion,” Benya-
min says. “Instead of running like
chickens with our heads cut off, we
want to increase visual management
and red-flag trouble so we can focus
early on the most critical failures to prevent.

“Basically, we’ll be enabling the machines to talk to us. A sensor on the
motor, for example, will tell us if a bearing is off center or there is some extra
heat. In one situation with a pump, because of the machine talking to us, we
were able to fix the problem for $400, instead of $25,000.

“We studied what technologies are available in the market. We brought
in experts from Emerson, Rockwell and Honeywell to tell us what is the lat-
estin Al Our goal is to know very early on if there is an issue with our expen-
sive equipment. AI will tell us if there are parts that need to be replaced in
X number of months based on machine learning.”

The technology is to be deployed on large equipment such as pumps,
motors and blowers, essentially all items 50 hp and above. “We expect to
reduce our preventive maintenance hours and increase our equipment avail-
ability and resilience,” Benyamin says. “We’ll be better able to focus our
workforce on areas that have problems, while also making more informed
decisions on our capital improvement program spending.”

In addition, an enterprise asset management program will create an
extensive database on the equipment in the field and the condition of each
item. It’s a way of more reliably retaining institutional knowledge: “We’re
making it so the database is the knowledge.”

SUSTAINING THE TEAM

Key members of the South Austin plant team are Agmed Weber, divi-
sion manager; Mark Reeh, treatment superintendent; Richard O’'Donnell,
chief operator; and Tony Luna and Chris Mancuso, operation and mainte-
nance supervisors. All told, the plant has 27 licensed wastewater operators,
including two Class A (highest), 19 Class B, and six Class C.

Staffing is a continual challenge for Austin Water because the utility
needs to compete with smaller surrounding cities that offer fewer services,
have less overhead, and so have more money available for salaries.

“Austin is a very environmentally conscious city, and we have certain sunk
costs that other utilities don’t have,” Benyamin says. “On the other hand, our